rSt ASSEMBLY INSTRUCTIONS

Meadow Media Console | SLMCON-5

IMPORTANT - PLEASE READ THESE INSTRUCTIONS FULLY BEFORE STARTING ASSEMBLY

For assistance with assembly or customer service, call 1-877-924-2090 (English)
Monday-Friday, 8 a.m. to 5 p.m. Mountain Time, North America. Email:
customerservice@rstbrands.com or visit our website at www.rstbrands.com



/1 SAFETY AND CARE ADVICE

IMPORTANT - PLEASE READ THESE INSTRUCTIONS FULLY BEFORE STARTING ASSEMBLY

HELPFUL HINTS

o Please read through the assembly instructions thoroughly before you begin.

e Check all fittings and panels against the parts list to ensure that you have everything before you start. In the unlikely event
that any parts are missing, please contact your retailer immediately.

o The use of power tools is NOT advised, this could damage your product and cause over tightening to occur.

o Assemble the item as close to its final position (in the same room) as possible.

e Make sure you have enough space to layout the parts before starting.

o Assemble on a soft level surface to avoid damaging the unit or your floor.

o Check you have all the components and tools listed on the next page.

CARE AND MAINTENANCE

e Periodically check there are no loose screws or fittings.
o For cleaning please use a clean damp cloth or duster. Use of abrasive or chemical cleaners will most likely scratch or
damage the surface of your product.

e The surface of this item is not heat resistant. Please use a mat under hot, cold or wet items to prevent marking.

SAFETY

o Keep children and animals away from the work area, small parts could choke if swallowed.
® Do not stand on the product, this could cause damage.
e Where applicable ensure the unit is fixed to a wall.

e Dispose of all packaging carefully and responsibly.






HARDWARE LIST

PLEASE CHECK YOU HAVE ALL THE FITTINGS LISTED BELOW

Note: The quantities below are the correct amount to complete the assembly. In some cases more fittings may
be supplied than are required.

A Cam Bolt 40 pcs
B Cam Lock 40 pcs
C Dowel @8 x 30mm 36 pcs
D Unitar M6.3 x 50mm 10 pcs
E 73 x 27 x 20mm 4 pcs
F M10 x 16mm 8 pcs
G Barn Door Roller 4 pcs
H Slider 4 pcs
I Floor Glide 6 pcs
J Plastic Wedge 8 pcs
K Screw M3.1 x 20mm 8 pcs
L Shelf Pin 24 pcs
M Handle 2 pcs
N Bolt M4 x 22mm 4 pcs
O Screw M3.5 x 15mm 8 pcs
P Hex Key M4 1 pcs
Q Screw M6 x 12mm 8 pcs
R Flat Washer M6 x 19mm 8 pcs
S == Safety Strap 200mm 2 pcs

=
T @ yszezsress Screw M3.5 x 25mm 2 pcs



ASSEMBLY INSTRUCTIONS

Step 1 i

Cx12

Step 2




Step 3
S




Ax4

Step 5
Step 6




Bx4

Step 7

Step 8 m







Step 10

I x6

Step 11




Step 12

Step 13




Step 14

[

Cx4

Step 15

Bx?2




£

Cx4

Step 17




Step 18




Step 20

Step 21




3
Bx12

Step 22
Step 23




Step 24

©

Jx8

Step 25
| C I &)<y se—E) ]
@,
®
[H@WM@ Bty Qmw@j
I
K
\

o




Step 26

Tx2

®
sl | S
=l @ =l O

Step 27




WARRANTY POLICY

Welcome to the RST Family

Here at RST Brands™ we are committed to your satisfaction by offering you a competitive
warranty to ensure all our products are free from defects, in material and workmanship,
to the original purchaser for a period of one year from the date of your purchase.

How It Works

We are happy to furnish a replacement at no cost to you in the case we determine a
component to be defective. While our warranty applies to conditions of normal use,

it does not apply to defects or damage resulting from intentional or accidental damage,
outdoor use, negligence, or unreasonable use.

Here to Help

Please immediately report any defect to RST by calling (877) 924-2090 or send an email
to customerservice@rstbrands.com. Have your receipt and order number handy for our
team of customer service professionals that will be eager to assist you.

For assistance with assembly or customer service, call 1-877-924-2090 (English)
Monday-Friday, 8a.m. to 5 p.m. Mountain Time, North America. Email:
customerservice@rstbrands.com or visit our website at www.rstbrands.com




